www.cezetmania.info

1.1963 | 505 - 175

-~ SKUTROVA TRIKOLKA
LASTENROLLER - THREEWHEELER
TRIPORTEUR - TRICICLO

SEZNAM NAHRADNICHDILU
ERSATZTEILLISTE - SPARE PARTS LIST
CATALOGUE DES PIECES DETACHEES
LISTA DE LAS PIEZAS DE REPUESTO




www.cezetmania.info

Pohled z levé strany — Ansicht von der linken Seite — L. H. side view — X

Vue du cOté gauche — Vista por lado izquierdo : —

Pohled z pravé strany — Ansicht von der rechten Seite — R. H. side view —
Vue du coté droit — Vista por lado derecho




www.cezetmania.info

OBSAH — INHALTSVERZEICHNIS — INDEX — TABLE DES MVATIERESV——’iNDlCE ) Strana - Seite

Page - Page -
Pagina
Motorova skifii s viky — Motorgehéduse Imt Deckeln — Crankcase with covers — Carter moteur avec
_couvercles. — Cérter-motor SO TAPAS 75 T B 3 B P om 8 om 5 5 3.4 s @ & € B O B s @ & % 5—~7 .
Ventilator — Ventﬂator — Coolmg fan — Ventllateur — VMentilador . « : o s & & @ s 8 om s 9

Klikovy mechanismus, védlec a hlava vdlce — Kurbelmechanismus, Zylinder und Zylinderkopf — Crank-
shaft and connecting rod assembly, cylinder barrel and cylinder head — Mecamsme a manivelle et cu-

lasse — Mecanismo de la manivela, cilindro y culata de cilindro. . . . . T v wmowe o o e @k 11
Karburator — Vergaser — Carburetter — Carburateur — Carburador 5 B = SCE B O B Nas B i 13
~ Pfevody — Getriebe — Transmission — Organes de transmission — Transmisiones s 2 om % s 15
NoZni Fazeni a spoustéf — Fussschaltwerk un Anwerfeinrichtung — Foot gear change and kick starter —
Changement de vitesses a4 pédale et démarreur — Cambio de velocidades a pie y arrancador . . . 17
Spojka — Kupplung — Clutch — Embrayage — Embrague . . . . . . . . . . . . . . . .. 19 )
Vyfuky a tlumi¢e — Auspuffrohre — Exhaust pipes and silencers — Tuyaux d’échappement et silen- '
cieux d’échappement — Escapes y Silenciadores . « « « « & « v v o« e 4 e e e e e e 21
Predni ¢4st rdmu — Rahmen = Frame — Cadre — Bastidor’ i H e 8 B 5 B B oaw 8 4 B 8 @ . l3—20.
Kryt motoru — Motorhaube — Engine cowl — Capot du moteur — Cubierta del motor- % % o4 B 27
Zadni €4st rdmu — Riickwértiger Rahmenteil — Frame rear part — Partie arriére.. .. . . . . . . . 29
Schranky — Kasten — Boxes — Boites — Cubiertas L 31
¢

_ Predloha — Vorgelege — Countershaft — Renvoi — Contramarcha . . . . . . . . . . . . . . 33
Diferencidl — Differential — Differential — Différentiel — Diferencial . . . . . . . . . . . . 3537 .
'N&dr# — Kraftstoffbehdlter — Fuel tank — Réservoir d’ essence — Depdsito de combustible . . . 39
Predni vidlice — Vordergabel — Front fork — Fourche avant — Horquilla delantera . . . . . . 41
Riditka — Lenker — Handlebars — Guidon — Guia § BB o bW ow i'm P o® § 8 3 ® 5 " 43
Predni kolo — Vorderrad — Front wheel — Roue avant — Rueda delantera . . . . . . . . . . 45
Zadni kolo — Hintetrrad — Rear wheel — Roue arriére — Rueda trasera i s w wm s e w s s w749
Predni a zadni pérovdni — Vordere und hintere Abfederung — Front ‘and rear suspension — Suspension

avant et supsension arriére — Suspension delantera y trasera . . . . . . . . . . . . . . 51
Kabely a rychlomér — Elektrische Ausriistung und Instrumente — Electrical equipment appliances —
Equipement électrique et appareils — Equipo y aparatos electricos R T T 53—55
Dynamospoﬁétéé 12 V/90 W — Lichtmaschine-Anlasser 12 V/90 W — Dynastarter 12 V/90 W — Dinamo-
Arvanecador 12 VIGO0 W & & ¢ o « + = 5 & = e s : 6 & & & & = 8 4 ® & @ 5 s & w w w = DI—bY
Houkacka — Splnam skf'iﬁka — Schaltkasten — Elektr. Signalhorn — Switchbox, electric. horn — Boite 3
de distribution, avertisseur électrique — Caja de distribucidén, bocina electrica. . . . . . . . . . 61
‘Pfepinad svétel, ukazatel sméru, spinad a zapalovaci civka — Lichtumschalter, Richtungsanzeiger, Schal-

ter und Ziindspule — Dip switch, direction indicators, stop switch and ignition coil — Commutateur

des lumigéres, indicateur de direction, interrupteur et bobine d’allumage — Conmutador de luces, indica-

dores de direccién, conmutador y bobina de encendido e e o e 6w s owm s oW s o@ @ s m s m B3—6H
Svétlomet, zadni svitilna a ukazatele sm&ru — Scheinwerfer, Schlusslampe und Richtungsanzeiger —
Headlamp, tail lamp and direction indicators — Réflecteur, lampe arriére et indicateur de direction —

Faro delantero, fanal de cola e indicadores de direccién S T S 67
A-kumulétof a nafadi — Batterie und Werkzeugsatz — Battery and tools — Accumulateur et outillage

— Acumulador de bateria y herramientas . . . . . . . .. . L. L L e e e e .. 69—71
Dopliiky na zvla$tni objedndvku — Ergdnzungen auf Sonderbestellwng — Accessories to special order

— Compléments sur commande spéciale — Suplementos a pedido special. . . . . . . . R 73

Seznam — Verzeichnis — Index — Indice — Indice . . . . . . . . « « « « v o « « « o . 74



www.cezetmania.info

Doplﬁky na zvlaZini objednavku - Erginzungen auf Senderbestellung - Accesseries to special order -
Compléments sur commande spéciale - Suplementos a pedids especial '




www.cezetmania.info

Motorova skfiii s viky - Mntorgehé'ius:; mit Deckeln - Crasikcase with covers - Carter moteur avec couvercles -
Cérter-motor con tapas . 2 ) :

L - Pocet kusii
Poz. &. Oznadeni : L sctzﬁckgcz_athl
Pos.No. Bestellnummer - - i ani — o ipti Quantity
Ref. No. “part No. Obchodni &islo ) Po;menovan? -Benennung .Des'c‘nptmn Nombre
Poste Désignation Mototechny Dénomination — Denominacién de piéces
Pos. No. Designaci6én . . Cantidad
) » de piezas
505 10 000 644 0100- Motor s dynamostarterem — Motor mit Lichtmaschine — Anlasser —
Engine with dynastarter — Moteur - avec dynostarter — Motor con
. : . . ', dinamoarrancador . g : 1
1 502 11 050 637-0101/2 Sk¥ifi motoru — Motorgehause — Crankcase — Carter woteur — Céja
- del motor 1
2 150 11 004 613 0114 Vodici pouzdro — Passbiichse — Dowel-bush — Douille de guidage —
Buje-guia . 2
3 355 11 142 635 0103 Pouzdro — Biichse — Bush — Douille — Buje 1
4 355 11 143 635 0104 Pouzdro — Biichse — Bush — Douille — Buje 2
5 355 11 205 635 0105 -  pouzdro — Buchse — Bush — Douille — Buje I
6 355 11 026 635 0120  Sroub karburatoru — Vergaser-Schraube — Carburetter stud — Boulon
de carburateur — Tornillo del carburador 2
7 61 1401 1008 616 0126  Mmatice M8 (SN 02 1401 — Mutter M 8 GSN 02 1401 '— Nut M 8 TSN 02 1401
Ecrou M8 CSN 021401 — Tuerca M8 CSN 021401 ) 2
8 61 1744 0084 7-76-007 Podlo¥ka ozub. 8,4 GSN 1744.00 kadm.. — Unterlagscheibe verz. 84 —
spring washer 8,4 — Rondelle dent. 8,4 — Arandela dentada 8,4 2
.9 811131 2115 634 0106 Sroub M 6x45 OSN 021131 kadm. — Schraube M6x 45 — Screw M 6x 45
: © Vis M6x45 — Tornillo M6x45 ) 7
10 61 1131 2106 613 0212  Sroub M6x22 TSN 021131 kadm. — Schraube M8x 22 — Screw M 6x 22
o Vis M 6x22 — Tornillo M6x 22 2
11 61 1131 2109 613 4124 Sroub M 6x30 GSN 03 1131 kadm. — Schraube M 6x 30 — Screw M 6x 30
Vis M6x30 — Tornillo M6x30 : , 3
12 356 11 032 636 0116 Sroub k upevndni vdlce — Schraube zur Befestigung des Zylinders —
. Cylinder stud — Vis de flxatlon de cilindre — Tornillo para fijar el
cilindro 4
13 61 1401 1008 616 0126 Matice M 8 GSN 02 1401 atram. — Mutter M8 — Nut M 8 — Ecrou M8 —
_ Tuerca M8 4
14- 61 1701 1084 613 4125  podlozka 8,4 GSN 021702.03 — Unterlagscheibe 8,4 — Washer 8,4 — .
: Rondelle 8,4 — Junta obturadora debajo del cilindro 4
15 450 11 037 7-36-182 Tésnéni pod vdlec — Abdichtung unter den Zylinder — Cylinder head
gasket — Joint de cilindre — Tapa izquierda con buje 1
16 501 11 061 637 0105 Levé viko s pouzdrem — Linker Deckel mit Biichse — L. H. cover
with bush — Couvercle gauche avec douille — Tapa izquierda con buje ) 1
17 501 11 013 - 837 0107 Pouzdro ~ Biichse — Bush — Douille — Buje 1
18 351 11 201 613 0160 Zatka M 14x1,5 — Pfropfen M 14x15 — Plug M 14x15 — Bouchon
M14x15 — Tapén M14x15 1
10 150 11 008 5.12.650  Tssnéni — Dichtung — Seal — Joint — Obturacién 1
20 61 1148 2099 635 0110 Sroub M6 x6 ESN 021148 kadm, — Schraube M6x6 — Screw M6x6 —
Vis M6x6 — Tornillo M6x6 ] £
21 150 11 061 4-83-003  T&snsni.— Dichtung — Seal — Joint — Obturacién i
22 61 1131 2109 613 4124  Sroub M6x30 &SN 621131 kadm. — Schraube M6x 30 — Screw M 6x30
Vis M6x30 — Tornillo M6x30 5
23 61 1131 2111 613 0123  Sroub M 6x35 GSN 021131 kadm. — Schraube M6x 35 — Screw M 6x35
Vis M 6x 35 — Tornillo M 6x35 2
24 501 11 070 637 0115 viko pravé snjt. — Rechter Deckel vernietet — R: H. cover - riveted —
Couvercle droit, riveté — Tapa derecha unida por remaches - 1
26 61 1131 2111 613 0123 Sroub M 6x35 GSN 021131 kadm. — Schraube M6x35 — Screw M 8x35
: Vis M6x35 — Tornillo M6x35 1
28 61 1101 5214 616 0123 Sroub M8x1x45 CSN 021101.8G — Schraube M8x1x45 — Bolt
: M8x1x45 — Vis M8x1x45.- — Tornillo M8x 1 x 45 4
29 61 1401 1108 629 2136 Matice M 8 x 1 CSN 02 1401— Mutter M8x1 — Nut M8x 1 — Ecrou M8x1
Tuerca M8x1 4
30 61 1740 1082 634 2520 rodloZka pruZnd 8,2 GOSN 1740.00 — Elastische Unterlagscheibe 82 —
) Spring washer 8,2 — Rondelle élastique 8,2 — Arandela elastica 8,2 4
34 61 1131 2113 639 0120  Sroub MEx40 CSN 021131 — Schraube M6x 40 (SN 021131 — Screw
M6x40 — Vis M6x40 CSN 021131 — Tornillo M6x40 CSN 021131 1
35 61 1131 2121 637 0122 Sroub M6x60 GSN 021131 — Schraube M6x60 OSN 021131 — Screw -
. M6x60 — Vis M6x60 CSN 021131, — Tornillo M6x60 GSN 021131 1 =
36 501 11 072 637 0116 Vitko pferulovate — Deckel des Unterbrechers — Contact breaker
cover — Couvercle d’interrupteur — Tapa del interruptor 1
36a 501 11 073 637 0152/2  pruzina — Feder — Spring — Ressort — Muelle 1



www.cezetmania.info

Motorové: skifii s viky - Motorgehiuse mit Deckeln - Crankcase with covers - Carter moteur avec couvercles - -
Carter-motor eon tapas . ; .




Motorovéa skifii s viky - Motorgehiiuse mit Deckeln - Crankease with covers
Cérter-motor con tapas, s

www.cezetmania.info

Carter moteur avec couvercles -

Poget kusit

Poz. &. Oznateni N Stlickzahl
Posf. I;IIO. Bestellmgmmer‘ Obchodni €islo _Pojmenovani — Benennung — Description %‘;ig;?
Ref.No. Part No. . 4 : . s e

ol és?gnation Mototechny Dénomination — Denominacién de piéces
Pos. No. Designacion Cantidad

i de piezas
37 “501 11 410 637 0132 Tésnéni Gplné — Vollst: Dichtung — Seal complete — Joint complet —
Obturacién completa ) 1
38 -~ 62 4300 2542 7-10-673  Tésnici kroufek 25x42x7. Dichtungsring 25 x42x7 — Seal ring
dia 25x42x7 — Rondelle detanchement 25x42x7 — Aro obturador
: 25x42x7 1-
39 501 11 431 *7-36-180  -T&sn&ni — Dichtung — Gasket — Joint d’étanchement — Obturacion 1
40 61 1153 1071 - 636 0141  3Sroub M5x15 CSN 021153 atram. — Schraube M5x 15 SN 02 1153 —
Screw M5x15 — Vis M5x 15 CSN 02 1153 — Tornillo M 5x 15 CSN 02 1153 3
41 450 11 110 641 0135 Kontaktnice fiplnd — Kontakt komplett — Terminal base complete —
Plaque & contacts compléte — Caja de contactos completa 1
42 355 11 151 5-12-658 Tésndni — Dichtung — Seal — Joint d’étanchement — Obturacion 1
43 61 1181 2024 641 1136  3roub M3x5 OSN 021181 — Schraube M3x5 &SN 021181 — Screw -
= M3x5 — Vis M3x5 CSN 021181 — Tornillo M3x5 &SN 02 1181 1
50 60 0020 6204 6-86-204  Lozisko 6204 CSN 024636 — Lager 6204 CSN 02 4636 — Bearing 6204 — :
Palier 6204 CSN 024636 — Cojinete 6204 CSN 02 4636 1
51 62 4300 0121 7-10-964 Tésnici krouZek 28x38x7 — Dichtungsring 28x38x7 — Seal ring
28x38x7 — Rondelle d’étanchement 28x38x7 — Anillo obturador
28x38%x7 : - i
52 450 11 152 641 0145 Pojistn§ krouZek — Sicherungsring — Circlip — Bague de sfireté —
Anillo de seguridad 1
53 60 4110 6304 6-86-304  1Lozisko 6304 C 36 CSN 02 4637 vjbdr. — Lager 6304 C 38 OSN 02 4637 —
- Bearing 6304 — Palier 6304 C 356 CSN 024637 — Cojinete 6304 C 36
CSN 02 4637 2
53a 60 4110 6305 6-86-305 LoZisko 6305 C 36 TSN 02 4637 v§b&r. — Lager 6305 C 36 SN 02 4637 —:
Bearing 6305 — Palier 6305 C 36 CSN 024637 — Cojinete 6305 C 38
GSN 02 4637 1
54 355 11 212 636 0143  Tésnici krouZek — Dichtungsring- — Seal ring — Rondelle d'étanche-
: ment — Anillo obturador 1
55 450 11 212 641 0144  pojistny krouZek — Slcherungsrmg — Circlip — Bague de streté —
Anillo de seguridad 1
56 60 0030 6302 6-86-302 Lozisko 6302 GSN 024637 — Lager 6302 (SN 024837 — Bearing 6302 —
. Palier 6302 CSN 024637 — Cojinete 6302 GSN 02 4637 1
57 450 11 211 641 0143  pojistny krouzek — Sicherungsring — Circlip — Bague de sireté —
Anillo de seguridad 1
58 61 1133 1168 637 0150  35roub M8x8 SN 021133 — Schraube MB8x8 SN 021133 — Screw
. M8x8 — Vis M8x8 (SN 021133 — Tornillo M8x8 CSN 02 1133 1
59 353 11 114 5-12-652  T&snéni §roubu — Schraubendichtung — Sealing washer — Joint d’étan-
) chement de la vis — OQObturacién del tornillo 1
60 ~ - 355 11 203 635 0145 Pouzdro — Biichse — Bush — Douille — Buje 1
61 355 11 208 7-28-241 " T&snéni — Dichtung — Seal — Joint d’étanchement — Obturacién 1
62 502 11 130 637 0120/2 Opérka bowdenu svafovand — Bowdenstiitze geschweisst — Cable guide
welded — Appui soudé de la gaine métallique — Apoyo soldado
del-cable-bowden 1
63 61 1401 1006 613 1139  Matice M6 SN 02 1401 ‘atram. — Mutter M6 CSN 021401 — Nut M6 —
- Ecrou M6 CSN 021401 — Tuerca M6 CSN 02 1401 1
84 61 1740 1081 634 0619 Podlo¥ka pruZnd 6,1 GSN 02 1740.00 — Federring 6,1 €SN 021740.00 —
Spring washer 6,1 — Rondelle élastique 86,1 CSN 02 1740.00 — Arandela
elastica 6,1 CSN 02 1740.00 1
65 355 11 209 635 0147 Vodict pouzdro — Passbiichse — Dowel bush — Douille de guidage —
Buje- gula 2
66 501 11 426 637 0133 Kolfk g 3x8 — Stift @ 3x8 — Pin dia 3x8 — Goujon o 3x8 — i

Clavija & 3x8













































































































































































































































